
©
 P

ro
hi

bi
da

 la
 re

pr
od

uc
ció

n 
to

ta
l o

 p
ar

cia
l p

or
 cu

al
qu

ie
r m

ed
io

 si
n 

au
to

riz
ac

ió
n 

pr
ev

ia
 y

 e
sc

rit
a 

de
l e

di
to

r. 
  

Th
e 

to
ta

l o
r p

ar
tia

l r
ep

ro
du

ct
io

n 
by

 a
ny

 m
ea

ns
 is

 p
ro

hi
bi

te
d 

w
ith

ou
t t

he
 p

rio
r a

ut
ho

ris
at

io
n 

in
 w

rit
in

g 
of

 th
e 

ed
ito

r.
De

pó
sit

o 
Le

ga
l |

 Le
ga

l D
ep

os
it:

 M
-E

ne
|F

eb
re

-15
91

5-
20

13
    

IS
SN

: 2
34

0-
26

28

R
ep

o
rt

aj
e.

 E
D

A
R

 A
rr

o
yo

 V
al

en
o

so
 (M

ad
ri

d
) |

 P
la

n
t 

R
ep

o
rt

. A
rr

o
yo

 V
al

en
o

so
 W

W
TP

 (M
ad

ri
d

)

EDAR Arroyo Valenoso  
en Boadilla del Monte (Madrid)
[...]
que conducen todo el efluente a un canal de salida de anchura 0,60 
metros, desde el que ingresa en una tubería DN600 que lo lleva 
fuera de planta.

Tamizado de muy finos

El caudal de agua pretratada derivado al tratamiento biológico se so-
mete primeramente a un tamizado de muy finos para evitar el paso 
de partículas que puedan resultar dañinas a las membranas. Por ello, 
se han instalado 2+1 tamices Contec suministrados por Xylem del fa-
bricante nrw Alagentechnik GmbH. Los tamices de chapa perforada 
funcionan en paralelo con una luz de paso de 1 mm. El caudal máxi-
mo admitido por cada tamiz es de 450 m3/h. Los residuos separados 
se recogen mediante sendos tornillos compactadores, ubicado entre 
los dos equipos, y que deposita los residuos convenientemente com-
pactados en un dos contenedores dispuestos para ello.

Reparto a biológico y tanque de laminación

Tras su paso por los tamices de chapa perforada, el caudal de agua 
ingresa en una arqueta donde rompe carga. Desde esta arqueta, el 
agua vierte por una conducción que la conduce a la arqueta de entra-
da a los reactores biológicos. . Este tanque se equipa con tres bombas 
centrífugas sumergibles, de caudal unitario 166 m3/h y altura de im-
pulsión 8,5 m.c.a., que reguladas mediante variadores de frecuencia 
permiten impulsar el excedente almacenado a la entrada de los reac-

All reagent intake and discharge pipes are made of polypropylene. 
The ferric chloride dosing pumps are guarded by a methacrylate 
screen to protect operating staff from potential splashing.

Lamellar settling

The outlet from physicochemical treatment leads to a distribution 
channel, adequately isolated by means of motorised sluice gates, 
which even enable the interconnection of the two lines. This 
channel allows the flow to the primary settlers to be distributed. 

Two lamellar settlers were constructed, each with a width of 4.5 m 
and a total lamellar length in the direction of the flow of 11.32 m. 
The settlers are fitted with PVC lamellar packs of 1.55 m in height. 
The distance between the lamella plates is 83 mm.

The decanted water is collected by means of transversal surface 
channels, each with a width of 250 mm  (seven channels per 
settler, evenly distributed on the surface), which send the entire 
effluent to an outlet channel with a width of 0.60 metres, from 
which it enters a DN600 pipe that carries it from the plant. 

Screening of very fine particles

The pre-treated water sent to biological treatment initially 
undergoes screening of very fine particles in order to protect 
the membranes from such particles. For this purpose 3 (2+1 
standby) screens supplied by Xylem and manufactured by nrw 
Alagentechnik GmbH are installed. These perforated sheet metal 
screens are installed in parallel and have a perforation size of 
1 mm. The maximum throughput for each screen is 450 m3/h. 
The separated particles are collected in two screw compactors, 
located between the two screens, and the compacted particles are 
subsequently deposited in two containers installed for this purpose.

Distribution to biological treatment and retention tank

After passing through the perforated metal screens, the water 
enters a chamber where pressure is reduced. From this chamber, 
the water goes to a pipe which sends it to the inlet tank to 
the bioreactors. This tank is equipped with three submersible 
centrifugal pumps with a unitary flow of 166 m3/h and delivery 
head of 8.5 wcm. These pumps are regulated by frequency 
converters, which enables the excess stored in the inlet to the 
reactors to be pumped when the inflow to the reactors is lower 
than the average design flow.

Biological treatment with membrane bioreactors

The secondary treatment selected consists of prolonged 
oxidation biological treatment, for the removal of both the 
carbonaceous substrate and nitrogenous matter, followed by 
membrane ultrafiltration, i.e., an MBR. This system was chosen 
due to its compact size, which means that it can be fully housed 
within a building.

R
ep

o
rt

aj
e.

 E
D

A
R

 A
rr

o
yo

 V
al

en
o

so
 (M

ad
ri

d
) |

 P
la

n
t 

R
ep

o
rt

. A
rr

o
yo

 V
al

en
o

so
 W

W
TP

 (M
ad

ri
d

)
Fu

tu
rE

n
vi

ro
  |

  E
n

er
o

-F
eb

re
ro

 J
an

u
ar

y-
Fe

b
ru

ar
y 

20
15

www.futurenviro.es 85

FuturENVIRO®

FuturENVIRO®



nrw Anlagentechnik GmbH
Wankelstrasse 3 • 41836 Hückelhoven-Baal
Phone: +49 (0) 2433 9814050 • Fax: +49 (0) 2433 9814069 • Mail: info@nrw-a.de

contec
SCREENS
Efficient wastewater treatment  
to protect downstream equipment

The secret to the success of the 
contec screen:
•	Individual planning and conception
•	Flexible design
•	Low maintenance and efficient 

operation

Functionality, reliability and security 
For many years to come!



tores en momentos en los que el caudal de ingreso en los reactores 
sea inferior al caudal medio de diseño.

Tratamiento biológico con bioreactores de membranas

Se ha escogido un sistema para el tratamiento secundario consis-
tente en un tratamiento biológico de oxidación prolongada para 
eliminación tanto del sustrato carbonáceo como del nitrogenado, 
seguido de una ultrafiltración mediante membranas, es decir, un 
MBR puesto que es un sistema compacto que permite alojar toda 
la instalación dentro de un edificio.

Consta de las siguientes operaciones: ingreso del agua a tratar en 
la zona anóxica del reactor biológico, aireación en la zona óxica del 
reactor biológico, ultrafiltración mediante membranas, recircula-
ción de fangos biológicos a la zona anóxica y zona aireada y purga 
de fangos en exceso al espesador de gravedad.

El influente ingresa directamente en la zona anóxica, dotada de agi-
tadores de mezcla, donde se incorpora también uno de los ramales 
de la recirculación externa de fangos biológicos, procedentes de la 
purgas de los tanques de membranas. En la zona óxica se dispone de 
un sistema de aireación para aporte externo de oxígeno. Se incorpo-
ra también el segundo de los ramales de la recirculación externa de 
fangos biológicos. El reactor biológico tiene 8.388 m2 con un 30% de 
zona anóxica y está dividido en dos líneas. La concentración máxima 
de MLSS en el reactor biológico es de 6.000 mg/l, lo cual implica un 
considerable ahorro en la explotación.

Para la difusión del aire, se instalará tres parrillas por línea con 198, 
128 y 112 difusores de membrana 11”. El aire será proporcionado por 
tres soplantes de Pedro Gil, una de ellas de reserva, de 3,42 m3/h 
y 110 kW. Cada soplante tiene su propia cabina de insonorización, 
además de situarse en una sala aislada independiente. Las tuberías 
de impulsión se encuentran calorifugadas en todo su recorrido.

La eliminación biológica del nitrógeno se complementa con la eli-
minación por vía química del fósforo, dispuesta como emergencia 
en caso de que el fósforo no se elimine de manera natural con los 
fangos en exceso. Para ello se dosifica cloruro férrico a la entrada y 
salida del reactor biológico.

El cloruro férrico se almacena en el mismo depósito utilizado para 
almacenar el cloruro férrico destinado a utilizarse como coagulan-
te en las cámaras de mezcla del tratamiento físico - químico. De 
dicho depósito aspiran tres (2+1R) bombas dosificadoras de tipo 
peristáltico de Verderflex, con un rango de caudal entre 2 y 25 l/h a 
una altura manométrica de 5 bar, y reguladas mediante variadores 
de frecuencia.

Biorreactor de membranas

El MBR con tecnología de GE que ha sido suministrado por Xylem 
consiste en un sistema de membranas de ultrafiltración situado a 
continuación del reactor biológico, donde se usan membranas de 
fibra hueca. Esencialmente, el sistema de ultrafiltración sustituye la 
función de separación de sólidos del clarificador secundario y de los 
filtros de arena de los sistemas convencionales de fangos activados. 

Las membranas de ultrafiltración están inmersas en un tanque de 
aireación, en contacto directo con el licor mezcla. Por medio de una 
bomba de permeado, se aplica un vacío al colector conectado con 
las membranas. El vacío dirige el agua tratada a través de la fibra 
hueca de las membranas de ultrafiltración. El permeado se dirige 
entonces a desinfección o a descarga.

Intermitentemente se introduce aire en la parte inferior del mó-
dulo de membranas, produciendo una turbulencia que limpia la 

Secondary treatment consists of the following operations: inlet 
of water to be treated into the anoxic zone of the bioreactor, 
aeration in the oxic zone of the reactor, membrane ultrafiltration, 
recirculation of biological sludge to the anoxic and aerated 
zones, and extraction of excess sludge to the gravity thickener.  

The influent flows directly into the anoxic zone, which is 
equipped with mixing agitators and also houses one of the lines 
for the external recirculation of biological sludge extracted from 
the membrane tanks. The oxic zone is fitted with an aeration 
system to provide an external source of oxygen and includes the 
second line for the external recirculation of biological sludge. 
The bioreactor has a surface area of 8,388 m2. 30% of this 
corresponds to the anoxic zone and is divided into two lines. The 
maximum concentration of MLSS in the bioreactor is 6,000 mg/l, 
which gives rise to a considerable saving in operating costs. 

Three air diffuser grids per line are installed, with 198, 128 and 
112 membrane diffusers of 11”. The air is supplied by three (2+1 
standby) blowers supplied by Pedro Gil. These units have an 
airflow of 3.42 m3/h and a power rating of 110 kW. Each blower 
is housed in its own soundproofed cabinet and these cabinets 
are located in a separate soundproofed room. The air pipes are 
lagged along their entire length. 

The biological removal of nitrogen is complemented by chemical 
removal of phosphorous, which is in place as a contingency 
measure in case the phosphorous has not been naturally 
removed with the excess sludge. For this purpose, ferric chloride 
is dosed at the inlet and outlet of the bioreactor. 

The ferric chloride is stored in the same tank that stores the 
ferric chloride used as a coagulant in the mixing chambers 
of physicochemical treatment. Three Verderflex (2+1 standby) 
peristaltic dosing pumps, with a flow range of between 2 and 25 
l/h at a pressure of 5 bar, suction from this tank. These pumps are 
regulated by variable speed drives.

Membrane bioreactor

The MBR with GE technology was supplied by Xylem and 
consists of a hollow-fibre membrane ultrafiltration system 
arranged just after the bioreactor. The ultrafiltration system 
essentially replaces the secondary clarifier and sand filters 
of conventional activated sludge systems in carrying out the 
function of solids separation. 

The ultrafiltration membranes are immersed in an aeration tank 
and are in direct contact with the mixed liquor.  By means of a 
permeate pump, a vacuum is created in the pipe connected to the 
membranes. This vacuum sends the treated water through the 
hollow fibres of the ultrafiltration membranes. The permeate is 
then sent for disinfection or discharged.

Air is intermittently introduced into the bottom of the 
membrane module to produce turbulence, which cleans the 
external surface of the fibres. 

The MBR installed at the Valenoso WWTP is designed to treat the 
average daily flow with one train shut down for cleaning and/or 
maintenance for a period of no longer than 24 hours and it has the 
capacity to treat peak flows of 894 m3/h for a maximum of 6 hours.

The MBR is designed for an average flow of 12,000 m3/d. The 
civil works and bioreactor were constructed to meet the needs 
of this future average flow but the ultrafiltration membranes 
and permeate pumps are designed to meet the current flow of 
6,000 m3/d.

R
ep

o
rt

aj
e.

 E
D

A
R

 A
rr

o
yo

 V
al

en
o

so
 (M

ad
ri

d
) |

 P
la

n
t 

R
ep

o
rt

. A
rr

o
yo

 V
al

en
o

so
 W

W
TP

 (M
ad

ri
d

)
Fu

tu
rE

n
vi

ro
  |

  E
n

er
o

-F
eb

re
ro

 J
an

u
ar

y-
Fe

b
ru

ar
y 

20
15

www.futurenviro.es 87





superficie externa de las fibras. Esta acción de limpieza separa los 
sólidos de la superficie de la membrana.

El MBR instalado en la EDAR de Valenoso está preparado para dar 
el caudal medio diario con un tren fuera de servicio por limpieza 
y/o mantenimiento, por un periodo no superior a las 24 horas y es 
capaz de absorber las puntas de caudal de 894 m3/h por un máxi-
mo de 6 horas.

El diseño del MBR se ha realizado para un caudal medio de 12.000 
m3/d. La obra civil y el reactor biológico se han realizado para ese 
horizonte futuro, pero las membranas de ultrafiltración y las bom-
bas de permeado se han instalado para trabajar con el caudal ac-
tual de 6.000 m3/d

Las membranas se airean mediante cinco (4+1R) soplantes de ém-
bolos rotativos accionadas mediante variadores de frecuencia, con 
un caudal unitario de 2.484 m3/h a una presión diferencial de 4,2 m. 

El permeado se extrae de cada tanque mediante una bomba rota-
tiva de tipo lobular, regulada mediante variador de frecuencia, con 
un caudal nominal de 355 m3/h y una presión de 10 m.c.l. Además, 
se dispone una tercera unidad de reserva en almacén.

El permeado se acumula en un depósito cilíndrico vertical de 
20.000 litros de capacidad, suministrado por Dimasa, ejecutado 
en PRFV, desde el que parten dos tomas, una para la salida fuera 
de planta y otra al tratamiento terciario, regulada mediante una 
válvula de mariposa eléctrica.

Los sistemas de almacenamiento y dosificación de los reactivos de lim-
pieza, ácido cítrico e hipoclorito sódico, consisten en cada caso en un 
depósito de PE, del tipo transicuba con un volumen de 1.000 litros, del 
que aspiran dos (1+1) bombas dosificadoras peristálticas Verderflex. 

Se dispone de la instrumentación adecuada para el control del 
proceso, siendo especialmente destacables los medidores de nivel 
hidrostáticos en los tanques de membranas y en el tanque de per-
meado, los medidores de sólidos en suspensión en cada tanque de 
membranas, medidores de turbidez y caudalímetros electromag-
néticos en las tuberías de permeado. La suma de los valores sumi-
nistrados por estos caudalímetros genera el total del agua tratada 
en la planta depuradora.

LINEA DE FANGOS

Depósito y manejo de fangos biológicos

Los fangos purgados en los tanques de membranas se almacenan 
en un depósito anexo, de un volumen útil de 167,73 m3, y equipado 
en una de sus esquinas con un agitador. La recirculación externa 
de los fangos a la entrada del  reactor biológico se realiza median-
te bombas centrífugas horizontales que aspirarán directamente 
de este depósito. La capacidad de estas bombas es igual al 300% 
del caudal medio de tratamiento con reserva y del 400 % sin reser-

The membranes are aerated by means of five (4+1 standby) 
rotary piston blowers with variable speed drives, each with a 
flow of 2,484 m3/h at 4.2 wcm. 

The permeate is extracted from each tank by means of rotary 
lobe pumps regulated by variable speed drives. These pumps 
have a nominal flow of 355 m3/h at a pressure of 10 wcm. A third 
standby unit is kept in storage.

The permeate is collected in a vertical, cylindrical, GFRP tank 
with a capacity of 20,000 litres, supplied by Dimasa This tank 
has two outlets, one for discharge from the plant and the other 
to take the effluent to tertiary treatment, which is regulated by 
means of an electric butterfly valve.

The system for storage and dosing of the cleaning reagents 
(citric acid and sodium hypochlorite) consists of a PE tank with a 
volume of 1,000 litres, from which two (1+1 standby) Verderflex 
peristaltic dosing pumps suction the reagents. 

The instrumentation installed for control of the process includes 
hydrostatic level sensors in the membrane tanks and permeate 
tank, suspended solids sensors in each membrane tank, and 
turbidity sensors and electromagnetic flowmeters in the 
permeate pipes. The sum of the values given by these flowmeters 